DETAILED PROJECT REPORT

Affordable Group Housing Project “Sikka Kannan Green “
KHASRA NO-321, 322, 324, 325, 329, 330 VILLAGE SADABAD & KHASRA NO- 679, 679 K, 680, 681, 682 & 683 &
VILLAGE- ABUPUR, MODI NAGAR, NH-58, GHAZIABAD (UP)

1.1 Project Background

M/s Sikka Developers Pvt. Ltd is one of the Sikka Group of the companies. Sikka group
is well known in National Capital Region and North India for building different types of
projects like residential, commercial, IT Parks, Hotels etc. M/s Sikka Developers Pvt.
Ltd. is going to develop an affordable group housing project known as “Sikka Kannan
Green”, at Khasra NO. 321,322,324,325,329,330 VILLAGE-Sadabad KHASRA NO.
679, 679k, 68, 681, 682 &683 Village Abupur Modinagar NH-58 Ghaziabad Uttar
[...]
Residents 4660 0.45 2097
Staff 284 0.25 71
Visitors 466 0.15 69
Total Domestic Waste Generated 2237
4 Landscape waste (for green 3323.24 m* 5 kg/acre 41
belt)
5 STP Waste 30
Total Solid Waste Generated 2269.1 or 2269
Kg/day

(Source: For Waste Collection, Chapter 3, Table 3.6, Page no. 49, Central Public Health & Environment Engineering Organization,
Ministry of Urban Development, (Government of India, May 2000)

3.3 Noise Pollution Management

The major source of noise pollution in project will be the noise from DG sets and the vehicular
noise. Acoustic enclosure will be provided to the DG sets for controlling noise pollution. Personal
protective equipment i.e earmuff/ earplugs will be provided to workers working in the high noise
area.

3.4 Soil Pollution Management

Development and construction activities involve earthwork and excavation. Soil will be dug out
and moved. Most of this will be used for filling the low lying areas in the vicinity. Some amount
will also be used in pots for plants. No soil pollution is thus envisaged.

3.5 Heat Island Effect

Heat Island Effect is a major issue of urbanization. Heat emissions from the proposed construction
may be from the following sources:

e Heat absorbed from the paved and concrete structures

e Heat generated from equipment/appliances

e Heat increase due to population increase in the project.

However, the heat generated will not be significant and will be dissipated in the greens and open
areas provided within the project area. The Environment management Plan for Heat Island Effect
is mentioned in the EMP section.

M/s SIKKA DEVELOPERS PVT. LTD. 13




DETAILED PROJECT REPORT

Affordable Group Housing Project “Sikka Kannan Green “
KHASRA NO-321, 322, 324, 325, 329, 330 VILLAGE SADABAD & KHASRA NO- 679, 679 K, 680, 681, 682 & 683 & VILLAGE-
ABUPUR, MODI NAGAR, NH-58, GHAZIABAD (UP)

4.1Water Management

4.1.1 Wastewater Treatment System

4111

41.1.2

Appropriate provision will be made to deal with treatment of wastewater by installing proper
sewage collection system and Sewage Treatment Plant of adequate capacity (at least 20% higher
than the total wastewater generated).

Sewerage System

An external sewage network will collect the sewage from all units, and flow by gravity to the
proposed sewage treatment plant.

Following are the benefits of providing the Sewage Treatment Plant in the present circumstances:

e Reduced net daily water requirements from tube wells, source for Horticultural purposes by
utilization of the treated wastewater. This will consequently lead to a lower withdrawal from
the underground aquifer water sources.

e Reduced dependence on the public utilities for water supply and sewerage systems.

e Sludge generated from the Sewage Treatment Plant will be rich in organic content and an
excellent fertilizer for horticultural purposes.

Treatment Technology

The M/s Sikka Developers Pvt. Ltd. is proposing a sewage treatment plant with state-of-the-art
membrane separation technology called as Moving Bed Bio-film Reactor Technology which can
produce very good quality with highest possible bacterial reduction without adding any chemicals.
The technology is based on attached growth aerobic treatment followed by clarification by a tube
settler. Lime will be dosed in for suppression of foaming tendencies. The clarified water will be
filtered in a pressure sand filter after dosing of coagulant (alum) for removal of unsettled
suspended impurities. This water will be passed through an activated carbon filter for removal of
organics. The filtered water from ACF is then chlorinated & stored in the flushing tank.

The attached growth Moving Bed Bio Reactor process combines the biological processes of
attached & suspended growth. It combines submerged film with extended aeration for treatment of
the wastewater.

The wastewater after screening is collected in an equalization tank. The equalization tank is
required for preventing surges in flow & facilitating equalization of characteristics over the entire
quantity of effluent in a given time. A provision for pre-aeration is made in the equalization tank
in order to ensure mixing & to prevent the sewage from going septic.

The equalized sewage is then pumped into the MBBR tank for biological processing. The water
enters the bottom of the reactor & flows up through the fixed film media which grossly enhances

M/s SIKKA DEVELOPERS PVT. LTD. 14




DETAILED PROJECT REPORT

Affordable Group Housing Project “Sikka Kannan Green “
KHASRA NO-321, 322, 324, 325, 329, 330 VILLAGE SADABAD & KHASRA NO- 679, 679 K, 680, 681, 682 & 683 & VILLAGE-
ABUPUR, MODI NAGAR, NH-58, GHAZIABAD (UP)

the hydraulic retention time & provides a large surface area for growth of biological micro —
organisms. The MBBR tank is aerated by fine pore sub — surface diffusers which provide the
oxygen for organic removal. The synthetic media floats on the water & the air agitation ensures
good water to micro-organism contact.

The MBBR treatment is an attached growth type biological treatment process where in, the
majority of biological activity takes place on the surface of the PVC media. Continuous aeration
ensures aerobic activity on the surface of the media. Micro — organisms attach themselves on the
media & grow into dense films of a viscous jelly like nature. Wastewater passes over this film
with dissolved organics passing into the bio-film due to concentration gradients within the film.
Suspended particles & colloid may get retained on this sticky surface where they are decomposed
into soluble products. Oxygen from the aeration process in the wastewater provides oxygen for the
aerobic reactions at the bio-film surface. Waste products from the metabolic processes diffuse
outward & get carried away by the wastewater or air currents through the voids of the media.

The aerated effluent passes into a tube deck settler for clarification. The theory of gravity tube
settler system is that the carrier fluid maintains laminar flow in the settling media at specified
maximum viscosity. These two parameters of a carrier fluid, flowing through a hydraulic
configuration, will determine the velocity gradients of the flow, the height of boundary layer at the
inclined surface and the residence time within the media.

The carrier fluid must be viscous Newtonian, exhibiting a Reynolds number of less than 1000 and
preferably, a number under 400. The laminar flow, through the inclined tubes, will produce
velocity gradients sufficiently large to form an adequate boundary layer, where the velocity of
fluid approaches zero. Boundary layers are necessary in functioning tube settlers, to allow
suspended solids to separate from the viscous carrier fluid. Under gravitational forces, they will
settle to the hydraulic surface of the tube and subsequently from the clarifier media.

Since the tubes are inclined at 60 degrees, solids settled on the tubes are continually discharged
down. This downward rolling action increases particle contact and hence further agglomeration,
which increases the sludge settle ability. Studies show that these agglomerated sludge particles can
have a settling rate in excess of ten times the settling rate of the individual floc particles in the
influent. These heavy agglomerated masses quickly slide down the 60 degree inclined tube and
settle at the bottom of the tank.

At the bottom of the Tube deck, where the sludge leaves the Tube surface, the larger agglomerated
captures smaller particles in the upcoming stream. This solid contact phenomenon greatly
enhances the capture efficiency.

M/s SIKKA DEVELOPERS PVT. LTD. 15




DETAILED PROJECT REPORT

Affordable Group Housing Project “Sikka Kannan Green “
KHASRA NO-321, 322, 324, 325, 329, 330 VILLAGE SADABAD & KHASRA NO- 679, 679 K, 680, 681, 682 & 683 & VILLAGE-
ABUPUR, MODI NAGAR, NH-58, GHAZIABAD (UP)

4.1.1.3 Wastewater Details

The wastewater detail is given in the following table:

Table No 11: Wastewater Details

Parameters Details
Daily load 358 KLD
Duration of flow to STP 24 hours
Temperature Maximum 32°C

Table No 12: Raw Sewage Characteristics

SI. No. Parameter Unit Average
pH - 6.0- 8.5
Suspended Solids Mg/l 300-450
BOD (5 days at 20 °C) Mg/l 250 — 300
COD Mg/l 300 - 450
Oil & Grease Mg/l <50

Table No 13: Treated sewage analysis after ultra filtration system

SlI. No. Parameter Unit Treated water
1 pH - 7.0-8.0
2 Suspended solids Mg/l <10
3 BOD Mg/l <20
4 COD Mg/l <50
5 Oil & Grease Mg/l <10

M/s SIKKA DEVELOPERS PVT. LTD. 16




Affordable Group Housing Project “Sikka Kannan Green “
KHASRA NO-321, 322, 324, 325, 329, 330 VILLAGE SADABAD & KHASRA NO- 679, 679 K, 680, 681, 682 & 683 & VILLAGE- ABUPUR, MODI NAGAR, NH-58,

GHAZIABAD (UP)

DETAILED PROJECT REPORT

e e

|

Screen & Grit Removal

E
i

P

_r,l.

A

uﬂ-ﬂ

vy et

Equalization
Tank

e

|
|
|
!
-

[ S _“'I

e
-F-‘-

i
| g

=

L
| parmm

a1

- T

J-..

Sludge HoIding
Tank

Filter Press

I

]

s _ad

MBBR Tank | &
I

iy

Tube settler

Clear Water
Tank

PCF & ACF

Figure 4 : Schematic Diagram of STP

M/s SIKKA DEVELOPERS PVT. LTD.

17

Treated
water Tank




DETAILED PROJECT REPORT

Affordable Group Housing Project “Sikka Kannan Green “
KHASRA NO-321, 322, 324, 325, 329, 330 VILLAGE SADABAD & KHASRA NO- 679, 679 K, 680, 681, 682 & 683 & VILLAGE-
ABUPUR, MODI NAGAR, NH-58, GHAZIABAD (UP)

4114

Sewage Quality

The Sewage discharged from the Bio reactor system will contain sloughed biological solids, but
would be relatively free of soluble organic chemicals. The quantity of biological solids in the
sewage will depend substantially on the quantity of suspended solids and the concentration of
soluble BOD entering system. It is therefore necessary to provide means of separating the

biological mass from the sewage. Package unit contains tube settlers for sedimentation and 60

Gross fluted Rigid PVC fill media for the MBBR units to treat the wastewater for discharge into

the receiving waters and/or the sanitary sewers as per the local regulations. The media thickness

changes with the design parameters/depth of the unit and can vary from 0.25 to 0.40 mm

thickness.

a. Tube Settler: Here we are providing the Tube Settler along with the PVC media which will
enhance the contact period and thereby the improved performance. The Tube settler will have
a determined lope in the bottom to collect the suspended solids from the wastewater. The
sludge will be suited to the Sludge Drying Beds.

b. Pressure Sand Filter: Here the treated water coming from the TSS will be treated for the
suspended impurity removal.

c. Activated Carbon Filter: Here the water coming from the ACF will be treated for colour
removal, suspended impurity removal and the treated water will be sent to the sewer.

d. Filter Press: A filter comprises a set of vertical, juxtaposed recessed plates, presses against
each other by hydraulic jacks at one end of the set. The pressure applied to the joint face of
each filtering plate must withstand the chamber internal pressure developed by the sludge
pumping system. This vertical plate layout forms watertight filtration chambers allowing easy
mechanization for the discharge of cakes. Filter clothes finely or tightly meshed are applied to
the two grooved surfaces in this plat.

4.1.2 Rain Water Harvesting and Ground Water Recharge

The storm water management system for the premises will be self-sufficient to avoid any
collection/ stagnation and flooding of water. The amount of storm water runoff depends upon
many factors such as intensity and duration of precipitation, characteristics of the tributary area
and the time required for such flow to reach the drains. The drains will be located near the carriage
way along either side of the roads. Taking the advantage of road camber, the rainfall run off from
roads will flow towards the drains. Storm water from various plots/will be connected to adjacent
drain by a pipe through catch basins.

. Details of rainwater harvesting calculation are given below:

Following are some features of Storm Water Drainage and management at the site:

M/s SIKKA DEVELOPERS PVT. LTD. 18




DETAILED PROJECT REPORT

Affordable Group Housing Project “Sikka Kannan Green “
KHASRA NO-321, 322, 324, 325, 329, 330 VILLAGE SADABAD & KHASRA NO- 679, 679 K, 680, 681, 682 & 683 & VILLAGE-
ABUPUR, MODI NAGAR, NH-58, GHAZIABAD (UP)

Since the existing topography is congenial to surface disposal, a network of storm water pipe
drains is planned adjacent to roads. All building roof water will be brought down through
rain water pipes.

Proposed storm water system consists of pipe drain, catch basins and seepage pits at regular
intervals for rain water harvesting and ground water recharging.

For basement parking, the rainwater from ramps will be collected in the basement storm
water storage tank. This water will be pumped out to the nearest external storm water drain.

Table No. 14: Calculations for Storm Water load

e Rain water
icient | Peak rainfall intensity during one hour .
Type of Area . harvesting
. of of rainfall :
Area (in m2) . potential/hour
run- (inm) :
off (inm3/)
ROOTOP | 4o1180 | 0.8 0.04 167
area
Total storm water load on the site with per hour retention is = 167 m3/hr.
Considering 15 minutes retention time, total storm water load 42 m3
Total Volume of a single Recharge pit along with de-silting chamber 15.02 m3
Hence No. of pits required = 42/15.02 = 2.8 SAY 3 Pits as per calculation.
5 pits along with this 1 tank of 11 KL are proposed for horticulture
purpose.

Design specifications of the rain water harvesting plan are as follows:

Catchments/roofs would be accessible for regular cleaning.

The roof will have smooth, hard and dense surface which is less likely to be damaged
allowing release of material into the water. Roof painting has been avoided since most paints
contain toxic substances and may peel off.

All gutter ends will be fitted with a wire mesh screen and a first flush device would be
installed. Most of the debris carried by the water from the rooftop like leaves, plastic bags and
paper pieces will get arrested by the mesh at the terrace outlet and to prevent contamination
by ensuring that the runoff from the first 10-20 minutes of rainfall is flushed off.

No sewage or wastewater would be admitted into the system.

M/s SIKKA DEVELOPERS PVT. LTD. 19




DETAILED PROJECT REPORT

Affordable Group Housing Project “Sikka Kannan Green “
KHASRA NO-321, 322, 324, 325, 329, 330 VILLAGE SADABAD & KHASRA NO- 679, 679 K, 680, 681, 682 & 683 & VILLAGE-
ABUPUR, MODI NAGAR, NH-58, GHAZIABAD (UP)

e No wastewater from areas likely to have oil, grease, or other pollutants has been connected to
the system.

4.2 Air Environment Management

During Construction period the impact on air environment will be temporary and will be limited to
the project only. During operation phase, there will be increase in atmospheric concentration of
gases since operation of DG sets for back up electricity supply during power failure will cause
emission of PM, SOx, NOx and CO and particulate matter. However, the D.G. Sets will be
operational only during power failure and low sulphur diesel will be used. Adequate stack heights
of D.G. Sets will be provided as per the stipulated guidelines of Central Pollution Control Board
(CPCB) to facilitate natural dispersion of exhaust gases considering height of the building.

4.3 Noise Management

e Provision of silencer to modulate padding/noise isolators at equipment /machinery used for
construction.

e DG Sets will be provided with acoustic enclosures to modulate the noise generation.

e Provision of protective device like ear muff/plugs to the workers, working on the noise
generating machines.

e Regular maintenance of vehicles & machinery would be taken up.

e Construction activity will be limited up to Day time only.

4.4 Soil Management

e Stacking of excavated soil material in an excavated area and every care will be taken to
prevent soil erosion.

e The total excavated quantity of excavated earth material will be used for internal roads and